No. 0105100H Remark:

BGZ: 0105100

23/24/25

2t

N\
)

Xe@ﬂ?
2 2\ \@‘(“\(:“
3 an,igﬂ'ggngqyg )

.

5X
NS

B ANERVAN =S
\V/ 2
\N \

23/24725

e

J@b‘.!”§7 ==
S B ——
<TG\ |

e,

S
&

—‘

IQ i("i / e )
2 N ‘s‘w» P NS SS
D, " ' i‘ ‘@ Q
DR |

9

1000239838.iso

9

SCORPION 6030 CP

Page 1



No. 0105100H Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions
1 00 1302 892 0 ENGINE TCD 2011 LO4W 58 :y
KW 2300
2 00 1303 250 0 ENGINE SUPPORT 1
3 00 1303 198 0 BEARING 1
4 00 1303 197 0 BEARING 1
5 00 0320 152 0 SCREW M14X35 8
6 00 1303 419 0 BEARING 2
7 00 0237 382 0 HEXAGON HEAD BOLT M10X20 16
8 00 0238 642 0 HEXAGON HEAD BOLT M16X110 4
9 00 0211 117 0 LOCK NUT M16 4
10 00 1303 135 0 FLANGE SAE4/38/12-162X4X 1
M14/127
11 00 1303 136 0 CLUTCH 1
12 00 1303 203 0 V-BELT GUARD 1
13 00 1303 211 0 SPACER PIECE M10 1
14 00 0238 316 0 LOCK NUT M10 1
15 00 0237 592 0 WASHER D10,5X30X2,5 1
16 00 1303 321 0 ANGLE 1
17 00 0237 438 0 HEXAGON HEAD BOLT M8X12 1
18 00 0237 816 0 WASHER 8-8,4X24X2 1 2)
19 00 0237 874 0 HEXAGON HEAD BOLT M10X35 1
20 00 0237 370 0 HEXAGON HEAD BOLT M8X30 6
21 00 0235 495 1 SOCKET HEAD SCREW M10X 25 12
22 00 1303 418 0 BEARING 2
23 00 1303 412 0 ADJUSTING DISC 1 3)
24 00 1303 413 0 ADJUSTING DISC 1 4)
25 00 1303 414 0 ADJUSTING DISC 1 5)
26 00 1303 393 1 ENGINE SUPPORT 1
27 00 1303 846 0 BRACE 1
28 00 0242 912 0 HEXAGON HEAD BOLT M12X140 2
29 00 0237 875 0 HEXAGON HEAD BOLT M12X45 2
30 00 0218 512 0 WASHER Al13-13X24X2,5 4
31 00 0238 315 0 HEXAGONAL NUT M12 4
1) Remarks 58 KW
2) Remarks option
3) Remarks 1.0 mm
4) Remarks 2.0 mm
5) Remarks 3.0 mm

SCORPION 6030 CP

Page 2



No. 0105100I Remark: BGZ: 0105100

15716/ 17

1000239839.iso

15/16/17

SCORPION 6030 CP Page 1



No. 01051001 Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions
1 00 1302 891 0 ENGINE TCD 2011 LO4 74,9 :y

KW/230
2 00 1303 250 0 ENGINE SUPPORT 1
3 00 1303 197 1 BEARING MOTORAUFHANGU 1

NG
4 00 1303 198 1 BEARING MOTORAUFHANGU 1

NG
5 00 0320 152 0 SCREW M14X35
6 00 1303 419 0 BEARING
7 00 0237 382 0 HEXAGON HEAD BOLT M10X20 16
8 00 0238 642 0 HEXAGON HEAD BOLT M16X110 4
9 000211 117 0 LOCK NUT M16 4
10 00 1303 135 0 FLANGE SAE4/38/12-162X4X 1

M14/127
11 00 1303 136 0 CLUTCH 1
12 00 0237 370 0 HEXAGON HEAD BOLT M8X30 6
13 00 0235 495 1 SOCKET HEAD SCREW M10X 25 12
14 00 1303 418 0 BEARING 2
15 00 1303 412 0 ADJUSTING DISC 1 2)
16 00 1303 413 0 ADJUSTING DISC 1 3)
17 00 1303 414 0 ADJUSTING DISC 1 4)
18 00 1303 393 1 ENGINE SUPPORT 1
19 00 1303 846 0 BRACE 1
20 00 0242 912 0 HEXAGON HEAD BOLT M12X140 2
21 00 0237 875 0 HEXAGON HEAD BOLT M12X45 2
22 00 0218 512 0 WASHER Al13-13X24X2,5 4
23 00 0238 315 0 HEXAGONAL NUT M12 4
1) machine no. + up to 408010443

75 KW

2) Remarks 1.0 mm
3) Remarks 2.0 mm
4) Remarks 3.0 mm

SCORPION 6030 CP

Page 2



No. 0105100 Remark: BGZ: 0105100

15716/ 17

1000274807 .iso

15/16/17

9

15/16/17

SCORPION 6030 CP Page 1



No. 0105100 Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions
1 00 1304 060 O ENGINE TCD 2011 LO4 74,9 :y
KW/230
2 00 1303 250 0 ENGINE SUPPORT 1
3 00 1303 197 1 BEARING MOTORAUFHANGU 1
NG
4 00 1303 198 1 BEARING MOTORAUFHANGU 1
NG
5 00 0320 152 0 SCREW M14X35
6 00 1303 419 0 BEARING
7 00 0237 382 0 HEXAGON HEAD BOLT M10X20 16
8 00 0238 642 0 HEXAGON HEAD BOLT M16X110 4
9 000211 117 0 LOCK NUT M16 4
10 00 1303 135 0 FLANGE SAE4/38/12-162X4X 1
M14/127
11 00 1303 136 0 CLUTCH 1
12 00 0237 370 0 HEXAGON HEAD BOLT M8X30 6
13 00 0235 495 1 SOCKET HEAD SCREW M10X 25 12
14 00 1303 418 0 BEARING 2
15 00 1303 412 0 ADJUSTING DISC 1
16 00 1303 413 0 ADJUSTING DISC 1
17 00 1303 414 0 ADJUSTING DISC 1
18 00 1303 393 1 ENGINE SUPPORT 1
19 00 1303 846 0 BRACE 1
20 00 0242 912 0 HEXAGON HEAD BOLT M12X140 2
21 00 0237 875 0 HEXAGON HEAD BOLT M12X45 2
22 00 0218 512 0 WASHER Al13-13X24X2,5 4
23 00 0238 315 0 HEXAGONAL NUT M12 4
1) machine no. + from 408010444 up to 408010640

SCORPION 6030 CP

Page 2



No. 0105100K Remark: BGZ: 0105100

15716/ 17

1000281615.iso

15/16/17

9

N
A
~
©
A
~
wn
A

SCORPION 6030 CP Page 1



No. 0105100K Remark:

100 ENGINE SUSPENSION 1)

BGZ: 0105100

Pos. Part No. Description Dimension Quanti Conditions
1 00 1304 060 O ENGINE TCD 2011 LO4 74,9 :y

KW/230
2 00 1303 250 0 ENGINE SUPPORT 1
3 00 1303 197 1 BEARING MOTORAUFHANGU 1

NG
4 00 1303 198 1 BEARING MOTORAUFHANGU 1

NG
5 00 0320 152 0 SCREW M14X35
6 00 1303 419 0 BEARING
7 00 0237 382 0 HEXAGON HEAD BOLT M10X20 16
8 00 0238 642 0 HEXAGON HEAD BOLT M16X110 4
9 000211 117 0 LOCK NUT M16 4
10 00 1303 135 0 FLANGE SAE4/38/12-162X4X 1

M14/127
11 00 1303 136 0 CLUTCH 1
12 00 0237 370 0 HEXAGON HEAD BOLT M8X30 6
13 00 0235 495 1 SOCKET HEAD SCREW M10X 25 12
14 00 1303 418 0 BEARING 2
15 00 1303 412 0 ADJUSTING DISC 1 2)
16 00 1303 413 0 ADJUSTING DISC 1 3)
17 00 1303 414 0 ADJUSTING DISC 1 4)
18 00 1303 393 1 ENGINE SUPPORT 1
19 00 1303 846 0 BRACE 1
20 00 0242 912 0 HEXAGON HEAD BOLT M12X140 2
21 00 0237 875 0 HEXAGON HEAD BOLT M12X45 2
22 00 0218 512 0 WASHER Al13-13X24X2,5 4
23 00 0238 315 0 HEXAGONAL NUT M12 4
1) machine no. + from 408010641

75 KW

2) Remarks 1.0 mm
3) Remarks 2.0 mm
4) Remarks 3.0 mm

SCORPION 6030 CP

Page 2



No. 0110100A Remark: BGZ: 0110100

1000244545.iso

26 27 30

24 25

SCORPION 6030 CP Page 1



No. 0110100A Remark:

BGZ: 0110100

100 CRANKCASE
Pos. Part No. Description Dimension Quanti Conditions
1 00 1302 968 0 SCREW ;y
2 00 1303 029 0 FLYWHEEL 1
3 00 1303 024 0 TOOTHED RIM 1
4 00 1302 998 0 ROTARY SHAFT SEAL 104X125X10 1
5 00 1303 037 0 COVER 1
6 00 1302 920 0 SEALANT LOCTITE 574 1
7 00 1302 970 0 OIL SUMP 1
8 60 0500 087 5 SEALING RING 1
9 00 0233 382 0 SCREW PLUG M22X1,5 1
10 60 0502 632 1 SEALING RING 18X24-1,34 2
11 00 1300 046 0 DRAIN COUPLING OLE-A-M18X15- 1
M22X1,5

12 00 0244 342 0 SCREW PLUG M18X1,5 1
13 00 1302 937 0 TORX SCREW MO8X16 26
14 00 0808 603 0 SCREW PLUG M24X1,5 4
15 00 0238 344 0 SEALING RING A24X29X2 4
16 00 1303 002 0 COMPRESS.SPRING 1
17 00 1303 025 0 VALVE 1
18 00 1302 931 0 SEALING RING 1
19 00 1992 563 0 HEX.HEAD BOLT M14X1,5X110 1
20 00 1302 941 0 OIL PRESSURE SWITCH 1
21 00 1302 940 0 TORX SCREW MO08X50 3
22 00 1303 013 0 SOLENOID 1
23 00 1302 955 0 SEALING RING 1
24 00 1303 004 0 GASKET 1
25 00 1303 005 0 COVER 1
26 00 0236 911 2 FLAT WASHER 6 -6,4X12X1,6 3
27 00 0218 553 0 SOCKET HEAD SCREW M 6X 35 3
28 00 1303 000 0 ROTARY SHAFT SEAL A 45X60X8 1
29 00 1302 999 0 ROTARY SHAFT SEAL A 55X75X10 1
30 00 1302 971 0 REPAIR KIT 1
31 00 1302 965 0 WASHER 1
32 00 1303 264 0 TEMPERAT.FEELER M18X1,5 1

SCORPION 6030 CP

Page 2



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/claas-scorpion-6030-cp-telehandler-parts-catalogue-manual-instant-download-sn-408010001-408019999/



